1 QN R

hEHT

REPORT NO.

AU - =

TEST REPORT

HC221528

SR BT

SAMPLE DESCRIPTION

nt:

ZAREAL

CLIENT

I ZR BB L TC IR P T TR A ]

Sefer AL

INSPECTED ENTIFY.

W ZRERI 2 TR R R T BR A A

s i e G
o U 251
TEST CATEGORY

ZFEA I

WA SRR A

Zhejiang J&A Testing Tech

nology Co., Ltd

\
A.":)\’

IRThZIENRHSRERAT) Zhejiang JEA Testing Technology Co., Ltd.

bk, AT BN HRIT X % 13355 D #: 2 )2, 310053

NS i)

J&ATESTING

Add.: 2% Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 31 0053
4t Website: www.jatests.com

x4 Email: service@jatests.com

Hi% Tel: 0571-56031800




=

DECLARATION

ST LR MA R ERAT (DUFRRRAA ) IR A, Bt ARttt xR s, MRT

J7 Pt 4R 43t 0 R ) B A O 5 R 0 AT AL
Zhejiang J&A Testing Technology Co., Ltd. (hereinafier “the Company ") guarantees impartiality, independence and honesty

of the testing and is responsible for the testing results. The company keeps confidential all information of testing samples

provided by the Principal and protests its ownership .

ARG RBE-

The report is invalid if altered.

AELHEEA. EALET (RS, RAHSFAALCHRERMER BT
The test report will be deemed invalid without signatures (or stamps) of the reviewer and approver as well as without the red

inspection and testing stamp for exclusive u se.
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Any written disagreement to this report shall be raised to the Company within 13 days after receiving of the test report. For

mandatory tasks assigned by administrative departments of the government, if the inspected company disagrees with the test

results of sampling, it should be conducted in accordance with the documents of the government administrative department

and relevant national laws and regulations
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The Principal shall guarantee that samples received by the Company are typical, authentic and accurate. The lest results

shown in this report are only applicable for subm itted samples.
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All pages of the report are integral parts of the report. The Company shall not be held legally liable for any misunderstandi  ng

by using separate page(s)of the report or other use of any part of the page.

koA B AR, AEELREHE TImEa . EEEE. M b K3 .
Without the Company s consent in written form, the report shall not be used for advertising, court evidence, arbitration and

other related activities.
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Except for the customer s special declaration and payment of sample management fee, all samples will not be reserved beyond

the period of validity specified by standard.
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&2 HAMER (8)
KA S K (0-0.2m) % & (0-0.2m) & (0-0.2m)
*# 84 2022.6.20
B &m5 HC22152800101 | HC22152800201 | HC22152800301
#3057 B o th TR ¥45 TR i) 4 R
L,1L,1,2-W R 0.0012 mg/kg 10 ND ND ND
LLI-=&TK 0.0013 mg/kg 840 ND ND ND
1,1,2,2-W R LK 0.0012 mg/kg 6.8 ND ND ND
L,1,2-=RTK 0.0012 mg/kg 2.8 ND ND ND
L1-—fTH 0.0010 | mgkg 66 ND ND ND
LI-—/TK 0.0012 mg/kg 9 ND ND ND
12,3-ZRAK 0.0012 | mgkg 0.5 ND ND ND
1,2-— &A% 0.0011 mg/kg 5 ND ND ND
1,2-— §.L% 0.0013 mg/kg 5 ND 0.0112 0.0062
2= RXK 0.0015 mg/kg 560 ND ND ND
1,4-—fUX 0.0015 mg/kg 20 ND ND ND
ZRLH 0.0012 mg/kg 2.8 ND ND ND
(%3 0.0012 mg/kg 28 ND ND ND
R 0.0015 mg/kg 616 0.471 0.150 0.125
B X-12-Z 8T H 0.0014 mg/kg 54 ND ND ND
w9 R H 0.0014 mg/kg 53 ND ND ND
v fAL 0.0013 mg/kg 2.8 ND ND ND
ATH 0.0010 mg/kg 0.43 ND ND ND
A7 0.0011 mg/kg 0.9 ND ND ND
AT 0.0010 mg/kg 37 ND ND ND
E 3 0.0012 mg/kg 270 ND ND ND

IRT R MRHEER A/ Zhejiang J&A Testing Technology Co., Ltd.

Hihb: HRITHHON ATRIT R ZeH 1335 4 D ¥k 2 ), 310053

Add.: 2% Floor, Building D, No.1335 Bin’an Rd., Binjiang District, Hangzhou,China, 310053
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£ 2 MR (&)
FAH ST J K (0-0.2m) £/ (0-0.2m) #.A (0-0.2m)
F A% B 2022.6.20
Houhs HC22152800101 | HC22152800201 | HC22152800301
A&7 37 B R 4z FRAE & K il £k R
PR 0.0013 mg/kg 1200 ND ND ND
* 0.0019 mg/kg 4 ND ND ND
RTH 0.0011 mg/kg 1290 ND ND ND
AR-ZF R 0.0012 mg/kg 640 ND ND ND
8] 3 - = F K 0.0012 mg/kg 570 ND ND ND
Wi X-1,2-= 8T K 0.0013 mg/kg 596 ND ND ND
2-fER® 0.06 mg/kg 2256 ND ND ND
y:1 0.1 mg/kg 1293 ND ND ND
— R (ah) B 0.1 mg/kg 1.5 ND ND ND
.55 3 0.09 mg/kg 76 ND ND ND
FH(a)ik 0.1 mg/kg 1.5 ND ND ND
F (@B 0.1 mg/kg 15 ND ND ND
FHAD)RE 0.2 mg/kg 15 ND ND ND
9 (k) KA 0.1 mg/kg 151 ND ND ND
i 9F(1.2,3-cd) it 0.1 mg/kg 15 ND ND ND
% 0.09 mg/kg 70 ND ND ND
R 0.03 mg/kg 260 ND ND ND

IRTHh S NESERAE Zhejiang J&A Testing Technology Co., Ltd.
Hihl: HET A RO TIRILX %8 1335 5 D ¥k 2 )=, 310053
Add.: 2 Fioor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

4l Website: www.jatests.com
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£2 TBRBEMER ()
FAE B I (0-02m) | £ (0-02m) | &E (0-0.2m)
K H B 2022.6.20
H¥aihs HC22152800101 | HC22152800201 | HC22152800301
Hm) A 8 Bhik | $4 | REERE AR
< 0.5 mg/kg 53 ND ND ND
i 4 mg/kg / 60 67 64
4 3 mg/kg 900 24 26 25
% 0.01 mg/kg 65 0.12 0.06 0.17
% 10 mg/kg 800 16 19 23
4R 1 mg/kg 18000 18 15 24
=2 1 mg/kg / 79 62 93
3 0.002 mg/kg 38 0.07 0.08 0.04
& P 0.01 mg/kg 60 10.4 9.44 9.90
pH fiL / / / 931 8.32 8.40

TR NEHEBIRAT/ Zhejiang J&A Testing Technology Co., Ltd.
Hidl: HFTTA BN TR X 592 1335 5 D ¥k 2 /2, 310053
Add.: 2 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053
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k2 LM E (&)
A B —+ 24 (0-02m) #4425 (0-0.2m)
X
Hahs HC22152800401 HC22152800501
#- il o7 B # R ¥4z MR & K
L1,1,2-m9 T 0.0012 mg/kg 10 ND ND
L1LI- =/ T#% 0.0013 mg/kg 840 ND ND
1,1,2,2-00 RTKE 0.0012 mg/kg 6.8 ND ND
1,1,2-Z /T 0.0012 mg/kg 2.8 ND ND
1,1-—f.TH 0.0010 | mgkg 66 ND ND
Di-—RCHE 0.0012 | mg/kg 9 ND ND
1,2,3- = A A K 0.0012 | mg/ke 0.5 ND ND
1,2-—fAK 0.0011 mg/kg 5 ND ND
1,2-=— /T 0.0013 mg/kg 5 0.0156 ND
1,2-— &% 0.0015 mg/kg 560 ND ND
14-— X 0.0015 | mg/kg 20 ND ND
ZRTHE 0.0012 mg/kg 2.8 ND ND
% 3 0.0012 mg/kg 28 ND ND
—R TR 0.0015 mg/kg 616 0.126 0.741
R X-12-ZRTH 0.0014 | mg/kg 54 ND ND
v fLTH 0.0014 | mg/kg 53 ND ND
g f s 0.0013 mg/kg 2.8 ND ND
BT 0.0010 | mg/kg 0.43 ND ND
A7 0.0011 mg/kg 0.9 ND ND
PR 0.0010 mg/kg 37 ND ND
AR 0.0012 mg/kg 270 ND ND

IRThIUREHEER S/ Zhejiang J&A Testing Technology Co., Ltd.
Huhl: HTTC BN AT X 2% 133565 D #: 2 )2, 310053
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%2 LHBMER (B)
AR EAL —+24 (0-0.2m) #4245 (0-0.2m)
KA B 2022.6.20
¥ o5 HC22152800401 HC22152800501
AR A R 243 FRft & K i) 4 R
R 0.0013 mg/kg 1200 ND ND
;3 0.0019 mg/kg 4 ND ND
FTH 0.0011 mg/kg 1290 ND ND
AR- = 3R 0.0012 mg/kg 640 ND ND
], 2 = F 3R 0.0012 mg/kg 570 ND ND
i X-1,2-= R 0.0013 mg/kg 596 ND ND
2-FURE 0.06 mg/kg 2256 ND ND
y:3 0.1 mg/kg 1293 ND ND
Z R (ah) & 0.1 mg/kg 1.5 ND ND
A AR 0.09 mg/kg 76 ND ND
FH(a)ik 0.1 mg/kg 1.5 ND ND
It (a) B 0.1 mg/kg 15 ND ND
FIH(b)KE 0.2 mg/kg 15 ND ND
(k) RE 0.1 mg/kg 151 ND ND
& 9F(1,2,3-cd) it 0.1 mg/kg 15 ND ND
5 0.09 mg/kg 70 ND ND
F e 0.03 mg/kg 260 ND ND

IRThEISRHSEMRAE)/ Zhejiang J&A Testing Technology Co., Litd.

Hhhlb: R BUNTEILX R #1335 5 D #: 2 )2, 310053

Add.: 2 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

[l Website: www.jatests.com 154 Email: service@jatests.com HiF Tel:0571-56031800
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# 2 EgEamgE (8
KA b —+ 24 (0-0.2m) #A2E (0-0.2m)
FHE B 2022.6.20
Homs HC22152800401 HC22152800501
5] 5 B b FR Fiz Fﬁfi% L) 22 R
e 0.5 mg/kg 57 ND ND
#% 4 mg/kg / 61 63
£ 3 mg/kg 900 24 26
% 0.01 mg/kg 65 0.08 0.05
5 10 mg/kg 800 22 17
47 1 mg/kg 18000 15 12
i 1 mg/kg / 64 57
R 0.002 mg/kg 38 0.07 0.12
¥ 0.01 mg/kg 60 9.53 9.41
pH 1 / / / 8.30 8.18
ZEER / mg TEQ/kg | 4x10% 7.0x107 1.52107

%%: IND 27Atd;
2. AL 4R 4B GB 36600-2018 (LA B/ ¥ Mk Ar LT F AL Fisime GT) ) &2,
2 Hik{h H=E A,

IHThEEARHSER AR/ Zhejiang J&A Testing Technology Co., Lid.

Hifil: HET A BN ATRIT X E %2 1335 5 D # 2 /=, 310053

Add.: 2% Floor, Building D, No.1335 Bin‘an Rd., Binjiang District, Hangzhou,China, 310053

it Website: www.jatests.com {iEF Email: service@jatests.com 1% Tel: 0571-56031800
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—rE Rk R AR R SR At R
HS%mT HC22152800401 *HEE / SRE /
5K (p) #  F(po) AP Y ¥ K E(TEQ)
—ERA ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
% 2,3,7.8-TCDD N.D. 0.08 x1 0.04
f,é 1.2.3,7.8-PeCDD N.D. 0.08 x0.5 0.02
= 1.2.3,4,7.8-HxCDD N.D. 0.07 0.1 0.0035
i 1.2.3.6,7.8-HxCDD N.D. 0.06 x0.1 0.003
o 1.2,3.7.8,9-HxCDD N.D. 0.06 x0.1 0.003
; 1,2,3,4,6,7,8-HpCDD 0.87 0.06 %0.01 0.0087
% 0OCDD 6.1 0.07 x0.001 0.0061
PCDDs & % 7.1 - . 0.084
2,3,7.8-TCDF 0.7 0.1 x0.1 0.07
1,2,3,7,8-PeCDF 0.7 0.1 %0.05 0.035
% 2,3,4,7,8-PeCDF 0.6 0.1 x0.5 0.3
i 1,2,3,4,7,8-HxCDF 0.67 0.04 x0.1 0.067
i’(j 1,2,3,6,7.8-HXCDF 0.62 0.05 x0.1 0.062
R 1,2,3.7.8.9-HxCDF N.D. 0.06 x0.1 0.003
i 2.3.4,6,7,8-HxCDF 0.51 0.05 0.1 0.051
vif 1,2.3.4,6,7.8-HpCDF 2.6 0.05 x0.01 0.026
1,2,3,4.7,8,9-HpCDF N.D. 0.07 x0.01 0.00035
OCDF 25 0.08 x0.001 0.0025
PCDFs &% 9.0 - 2 0.62
ZeE 3 (PCDDs+PCDESs) 16 . 3 0.70

&

SR (p): TRITIRER AL
AW B FHAE (TEQ) : WHE A MY F2,3,7,8TCDD 95 HHK A ;
SO AR T A PR, IR % R R A 1248 TR

IRThZSNRHSEIR AR/ Zhejiang J&A Testing Technology Co., Ltd.
Hihl: HFICABOH ATRIT K iR 2% 1335 5 D #: 2 /=, 310053
Add.: 2* Floor, Building D, No.1335 Bin’an Rd., Binjiang District, Hangzhou,China, 310053
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B R RN SRR AR
HEhg HC22152800501 F*HE / ARE /
MK K (p) # tH MR (pou) #M % ¥k B (TEQ)
ZERE
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
%’r 2.3,7,8-TCDD N.D. 0.06 x1 0.03
f,é 1,2.3.7.8-PeCDD N.D. 0.05 0.5 0.012
- 1,2,3.4,7.8-HxCDD N.D. 0.04 %0.1 0.002
3;? 1.2.3.6,7,8-HxCDD N.D. 0.03 x0.1 0.0015
xt 1.2.3.7.8,9-HxCDD N.D. 0.03 x0.1 0.0015
;é: 1,2.3.4,6,7.8-HpCDD 0.58 0.04 x0.01 0.0058
* 0CDD 2.4 0.05 x0.001 0.0024
PCDDs & % 3.1 - - 0.055
2,3,7.8-TCDF 0.23 0.06 x0.1 0.023
1.2,3,7.8-PeCDF 0.19 0.06 x0.05 0.0095
% 2,3,4,7,8-PeCDF N.D. 0.07 0.5 0.018
A 1,2,3,4.7.8-HxCDF 0.17 0.02 x0.1 0.017
AN
oy 1,2,3,6,7.8-HXCDF 0.19 0.02 x0.1 0.019
e 1,2,3,7,8,9-HXCDF N.D. 0.03 <0.1 0.0015
Ein _
ok 2.3,4,6,7,8-HxCDF N.D. 0.03 0.1 0.0015
"if 1,2,3,4,6,7,8-HpCDF 0.50 0.02 x0.01 0.005
1,2,3,4,7,8,9-HpCDF N.D. 0.03 x0.01 0.00015
OCDF N.D. 0.06 %(0.001 0.000030
PCDFs & & 1.4 § § 0.095
ZvEEEF  (PCDDst+PCDFs) 4.5 - 2 0.15

HiE:  FARE(p): ZRRIKEM AL

AW LFkE (TEQ) : LAY F23,7,8-TCDD #9i FIRKA;
Sk EAK T A PR, AN S SR 1248 B TRt

SRThZIEURHEER AR/ Zhejiang J&A Testing Technology Co., Ltd.
Hihl: BRITAHUN TR %R 1335 5 D ¥ 2 )=, 310053

Add.: 2 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou, China, 310053
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R A
B 1 2R AR

#xx 4R 24k & Test Report End ***
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